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i3 MR CR2025 3V 150mAh
A 4 AR Chinese
Name of Sample | s 5 Li-Mn02. Button cell CR2025 3V 150mAh
English
M5 1121010308
Sample No.
Py IR D TTHRAT
Consignor Liyuan Battery Technology (ShenZhen) Co.,Ltdi
A FESLS P IERHEL (FYD HIRAT
Manufacturer Liyuan Battery Technology (ShenZhen) Co.,Ltdi
Rt WA LT ER TTIsii i 1S MTEIEA) (20th) KB HE 1884k«
T UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Model
Test method Regulations (20th) special provisions 188
12 ams AT CRT AR SIS M EL A A (20th) FBRMLE 188453K
FIRATH UNITED NATIONS “Recomnendations on the TRANSPORT OF DANGEROUS GOODS” Model
Criterion Regulations(20th) special provisions 188
¥ o
HIhaL K7 I UGN (155mn X 180mm> 85mm) . 4500/t it
Appearance Rectangle corrugated carton(155mmX 180mmX 85mm), containing 500 lithium batteries.
H&ETAH 2021-01-13 HRALE B 2021-01-14 ~ 2021-01-14
Accepted Date Test Date
L. 2miki B
AR B 1.2m Drop test
Test Items
B G e RS AR L. 2mBR TR IR
The tested package is capable of withstanding a 1.2 m“dropltest.
EelEo 27 W i
Conclusion & ,
A Dae):  2021-01-15
&z P, BEMTAL. Inner package:plastic tray.
b AHEMEN () : 1.4 MILAEFTEKe: 1.2
Comment
ESX vy / L G
Consignor 518112
Address Post Code
wE 77 FH & ?’ ST - 51
Approver: "0 . Checker: Compiler:
R4 N
Title: WA TR (Vice chief engineer)
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7| Name of Test | Standard requirement or The Test Result Conclusion [Remark
No ltems Clause Number of Standard es
AR ARBR . LR
PV S CERILNER S Y Ui oS
), TN IR
The package is not
Tii | cracked. No damage to
I | battery contained, No
i shifting of the contents
+m | to battery contact, No
E releasing of contents.
BRAHE T e s misih
FIEE T MG
ﬁ)) (20th) Rk L5E 1884 W, WK | A /
% ; B, ESEL BRI | Passed
UNITED NATIONS 0, T ARG o
1.2 “Recommendations on the The package is not
BRTEARKE TRANSPORT OF DANGEROUS | K | cracked. No damage to
1 1.2m GOODS™ MOdEI il |battery contained, No
Drop Test Regulations (20th) {l | shifting of the contents
special provisions 188 i | to battery contact, No
releasing of contents.
LR R bR
1, ToFECUI B R
&), A AR .
The package is not
i cracked. No damage to
battery contained, No
ff [ shifting of the contents
to battery contact, No
releasing of contents.
AR RS A
Test Environment FRBEE :23°C B0 SEIRAE: /%
Condition Ambient temperature:23°C, Ambient humidity:/%
RRlA B ;
Test Item
Pk ol g F e
Subcontracted Test LOTBT 5 /
Condition Subcontracted Name Post (j.ode
Laboratory bk V; i
Address Tel
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